LIFE FITNESS

14150 Sunfish Lake Blvd. Ramsey Minnesota, 55303 U.S.A.
Tel: 763.323.4500 Fax: 763.323.4797
800.328.9714 (Toll-free within the U.S. and Canada)

www.parabody.com
INTERNATIONAL OFFICES
Life FitnessAtiantic BY Life Fitness (UK) Ltd.
Atlantic Headquarters Queen Adelaide
Bijdorpplein 25-31 Ely, Cambs CB7 4UB
2992 1B Barendrecht United Kingdom
The Netherlands Phone CSS: (01353) 665507

Phone: (180) 646 666
Fax: (180) 646 703

Life Fitness EUROPE GmbH
Siemensstrasse 3

85716 Unterschieissheim
Germany
Phone: (089)

3177510
Fax: (0893177

5199

Life Fitness Italia S KL
Via Elvas 92

39042 Bressanone

Italy .

Phone: 39 (472) 835-470
Fax: 39(472)833-150

Life Fitness Asia Pacific Limited
Room 2610, Miramar Tower
132 Nathan Road, Tsimshatsut
Kowloon, Hong Kong

Phone: (852)2891-6677

Fax: (852)2575-6001

Fax CSS: (01353) 666719

Life Fitness Benelux N.V.
Bijdorpplein 25-31

2992 1B Barendrecht
The Netherlands

Phone; 31 (180) 64 66 69
Fax: 31(180) 64 6699

Life Fitness Japan

8/F, Nippon Brunswick Building
5-27-7 Sendagaya

Shibuya-Ku, Tokyo 151-0051
Japan

Phone: 81 (3)3359-4309

Fax: 81 (3)3359-4307

Life Fitness Do Brazil

Al Rio Negro, 433-Predio 2-Sala 2
3o andar (Confab)
Aplhaville-Barueri-Sao Paulo
CEP: 06454-904

Brazil

Phone: 55 (11)7295-2217

Fax: 55(11)7295-2218

-

23
-
N2

N

AN

AT S

o

WARNING:

Read and follow all directions
for each step to insure proper
assembly of this product.

USER’S nc:_um

CLASSH 1

Version: 835107
PART # 7078901 Revision: 03/07/01
REV.A



€7

-SHLON

ok 0} Adde jou A2ut UOISNIOXE o UOHENLLY SA0GR
ay) os ‘safielep [euUsnbasUCO 10 [BIUSPIOUl PUB ‘08B! S0 108 Ssuieum Ausdoid euosied o) sBewep Jo 5301 ‘sousiIBAUCIM '1onpoId
Apogeled ey 1o aSn jo SS0j Yuniul Joj sjuisuodsas 8¢ Jou feus Apogeied jonpoid Apogeled Aue jo yuslusoejdos 0 sedas ‘Lopelado sl

‘

10 wnpoid Apogeiag Aue 0} 10adsal Yim Apogialeyd JO jieUad U0 SPELL 3 JiiM JO 9pBW Uesy SseY Ajueiei $S2idX8 1BLI0 ON THINIVISSIA 01

‘noA 0} Ajdde 10U Aew suonepwl aA0ge U} 'SISB) Ajeliem Dajdul ue Suo] MOU U0 SUGHRHLW MOJjE 10U 0D SMe| [Bce] ssnedeg
AUelieAA PANWIT S Ul uondLosep sU) puoAaq PUSIXS UOIYM SBUBLIBM OU SJg 318U ‘SAcqe yloj j8s polted AuBlieEm auy) uey} uojeino
193018 ou sney jleys ‘Mme| sigeoidde Aq pauqiuoid Jusp® By 0} jdaoxe ‘saueLeM PaNdW Y STILNYYHVAR J3dWl 0 NOLLYLINGT

‘me| oot uo Buipuadsp AieA yoym ‘siybil Jeujo sasy osie Aew nop siubu jefie) ayioads nok sanf AUBLIBAA PRI SIUL "LHOIY SSHINAO

‘wiaigosd suy Jo aumiey au jo uondiosap e () ‘(Lononisul Aqwesse InoA ypm papnjoul Bumelp
Ajquasse [eul) sy) U0 O Pajjed St LUoHesO| Jequunu {euss sy 1onpoid Jnok jo (3) # feues ay) ‘sseyoind jo a3ep sy (i) ‘sweu s isesp
au3 (1) :uolELLIOIU BUIMO[I0) 8U) S|qRIIBAR SARY 8sEald “siied Buioeidal Jo Buiuinas Buiplefial suononisu; io} i L /6-82€-008- | 18 juswiedsq
30IAIBS JBWIOISND 1IN0 JoBjU0S aseald ‘pouad Ayueliem ayy Bulinp palinbsi st Jonpoud Apogeled inoA uo ao1uss §i "$I¥NAITOUd WIVTO

‘Buiddiys uy paunoui
afeusep 1o ssoj Aue Joj Aiqisucdses Aue auinsse jou jim Apogeied ‘pledeid sabieyo Buddiys yum painsu Ajny ‘BuiBexoed juaeanbe o
uopeo [euibuo Jiew Ui paddiys aq pinoys sped ‘(Apogesed 10 UOKRIOSIP 3|0S Uf) A1esSsa0au pawesp s) sieumQ aui Ag Buiddiys jI ONIddIHS

‘sped juslusoridal auy JO UolRjRISUl O} palejal S)S00 {RluspIoUl 10 Alessaoau fje "0 pue
‘kpogeued o sped Buiuimei Joy sebleyo saljensiuipe pue Bulpuey ‘fsaisp ‘Buiddiys "q ‘ped usuodwios Aue Jo jonpoud Apogeied auj jo
uolE|EIsUIal Jo Liedas jeAOWaY ‘@OIAISS Joj SeBIBYO Joge| B 0} PajLLl JOU a18 Jng ‘Bpn(oul ARL SISO UONG "SISOJ JeyI0 e Joj sjaisucdsat
1 JeumQ au] Auelesm siy) Jepun sedas Jo syed Juswsoeidal Auo spinosd im Apogeled "SISNIAXT HIVdIY ANV LNIWIOVIdIY

‘AueLiBAA PRI SIUY PIoA fim Apogeled
1O [OI)U0D 3y} PUOASY SB0UBLINGO0 Wiol) Buginsal UolHpUod IBUo AUe o ‘uepiooe ‘Alquwesse Jadoidwy Aue 18jueD adlnes Apogeled
paziloyjne ue uey) Jeyjo ucsied e Aqg sedsl o} jdwsye Aue ‘uoijess)ie o asnge ‘ssnsiw jonpoid AUy SNOILJIOX3 ANV SNOILIANOD

‘sieak (g) ey :swiel -uondo sy e ‘way) soeidal Jo Jedsl |m Apogeled
‘diysueuniom Jo [eusiew Ul sAoaep ae Asg)sioydn 1o s8jded pajeod Ul )| AYILSTOHdN OGNV S3718V0 NO ALNVYHVAM GILIAN

‘1onpo.d Apogeied ay} sumo Jawoisny sy se fuoj oS Jog — 3wl [SWIsl "qouy pue
Buds Jabunid ‘uid Jenos ‘uteyo Juswisnipe ‘sdeo Jojosioid ‘smaos jos ‘Yeus Noels Jubiam ‘uid iojoses wybiam 's)og pesy us|ie ‘sieys
ped Jejjos ‘sapiis yojans-aud aiqesnipe ‘sdio Buluieiss siqeo ‘Siejod ‘smalsosquiny 'sAalind ‘sBuysng ‘sBuuesq ‘sieysem ‘sinu ‘sjod (e
‘sued jusweoeidss Aiddns gim Apogeleq ‘diysusuniiom 1o [eLSRW Ul SAIJ03ep aie sped Bumoliol sUl | "S1yVYd NO ALNVYIVM 3 LINN

yonpold Apogeied sy} SUMO LmESm.:o ayy se Buo| os 1oy — away swial Apogeied Aq paoeidal o
pasedsi ag [{IM I {eaiq 10 }OBJO PINCYS Plem & 1o jonpold Apogeled SuU3 jO awel sUll "SOTIM ANV WYY NO ALNVHEVYM JILIAN

ATNO 3SN-IWOH NI 0} Aldde swiay Quesepa sy L “sionpoid Apogeied sy jo jsumo feuiBuo suy o} ALNYHYYA Q3 LINIT Bumojo) 2y} spusie Apogeied

ALNVHEVM Q311NN

b

woo Apoqered mmm

uoneiodio)) %gwqﬁm JO rewopen e st Apogered
"PIAISSAI SIYSLI [y moneIodIio)) yormsunig JO UOISIAID © ‘SSSWI] 9JIT 1007 O

o8ueyo 03 10ofqgns are suoneoyrads ‘sjonpoid mo saoxdurr 03 JI0JFS [eNUNUOD B U Y LON

‘'siofeuss) asinadng
‘suiyoRW SiY} Jeau pamojle ag 1ou 1SN UaIpiyDd 6

‘asN 8J0J8¢ MBI0SqUINY}
usiubn Any pue uonisod juswisnipe aus ut pebebus
Aling ste sud |Ind pepeo| Buuds jje ains axep 9

UBDIUYOe) 80198 DaZlcUIne us
Ag epeul siiedal sABY pue asn 2104aq iaiesp Apogeied
pezuoyine ok AlgoN x4 o1 }dwsie 1GN OG

‘SPUD BB BY] 01 UopusHE Jenoied Aed sulyoewl
Buisn ai0j9q SUOHOBULIOS HBYL PUB $8|qeD Josdsul "/

“1ajeap Apogeled PeZUcUInge

inoA AioN Xy o Wwisne 1ON QG Uolipuod

SIU} Ul pUNCY §1 SUIYOBW 8U} 98N LON GQ "uopisod
paleAs|s ue ol oied doid o 3ybiem sl uld 1aasN ‘g

mwm._jm JSTIHL MOTT04 XSt FZINININ OL "ININJIND3
40 IdAL SIHL ISN OHM STVYNAIAIANIT A AIINNSSY USIF V ST FH3HL

‘1ajeap Apogeled pazuouine 1noA {jed ‘aimsun
1| “1eimoejnuewl au; Ag papiaoid uid syl Ajuc sspy
‘pauasul Ajpl1ejduios st uid 1ybom jey] Uuigusd 8g 'g

‘UBIOIUYDS] BDIAISS pazuoyine

ue Aq spewl siiedsi sABY pue asn s1o0jeq Isiesp
Apogeied pszuoyine Inok AJIoN sulyoew pawuie|

10 Usyoiq B XIL 0y }dwene 1ON 0Q pebewep sieedde
Wi N esN JON OO 9Sh 210leq aUjySBW oY) 108dsu

‘spslgo Buneus (e Jo s Buyop pue Apog deed ¢

.Em&cﬁmwwﬁmxm
Aue BuiuuiBeq icieq WBXS BOPSW 2 UBIa0 7

‘BUIYOBW Sy} AJIpow LGN O esidiexe
pBpUB 0} AjUD S BUIYSBLW SIU} JO @SNh 8Y) o
suononisul pue sBuiiiem eyy [ peal ‘Buisn alojeq

NOLLVINHOANI ALHAVS INVLIOdIAI

pIe)) UONRISIZOY-1asU]
P SO0IAIOG JOTPOI]
77 OOUBURIUIBIA] [BISUSD)
17-9 " 'suononnsuy AJquIassy
m...........-..............Hmm wgm

ﬁogmvom S[oQy],

....ﬁ.......:.:...mOHOZmﬂh@ﬂo.@

<t

N onoon

SINHINOD 40 H1dVL




MAINTENANCE

Please note:

* We recommend cleaning your product (pads and frame) on a regular basis, using warm soapy

water. Touch-up paint can be purchased from your ParaBody customer service representative
at (800) 328-9714.

* Inspect equipment daily. Tighten all loose connections are replace worn parts immediately.
Failure to do so may result in serious injury

* Lubricate guide rods with a teflon based (or equivalent) lubricant on a regular basis

= PLEASE RECORD THE INFORMATION REQUESTED BELOW. IN THE EVENT
YOU MAY NEED SERVICE YOU WILL BE ASKED FOR THIS INFORMATION.
REMEMBER TO FILL OUT YOUR WARRANTY REGISTRATION CARD AND
MAIEL BACK. |

SERIAL #

DATE OF PURCHASE:

DEALERS NAME:

DEALERS PHONE #

Thank you MS. ?:.&Emm:m the ParaBody 835 Hip Sled System.

22

IMPORTANT NOTES

Please note:

* Thank you for purchasing the ParaBody 835 Hip Sled System. Please read these
instructions thoroughly and keep them for future reference. This product must be assembled
on a flat, level surface to assure its proper function.

* This product must be assembled on a flat, level surface to assure its proper function, DO NOT
securely tighten any frame connections until the entire frame has been assembled, unless
otherwise stated.

Tools Required for Assembly

* 3/4” wrench

* §/16” wrench

* Ratchet with 3/4” and 9/16” sockets
* Adjustable wrench

* Tape measure

Bolt Length Ruler

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

[

—————BOLT LENGTH ———|

BOLYT LENGTH RULER:




1T . ¥
“WALSAS qAIS dIH S€8 THL A0 ATFIWASSY JHL STANTONOD SIHL
(IOVIIEVD UL NO T4N.L SSO¥D IHL “_\ X .‘—‘ — mgmscw —\

FAQLY ONLLSTY SI JOLS Avd THL LVEL TIAS TIVIA) (91) IDVIIIVD 3010 SAVd YHAINOHS 241 Uosmiaq (61)
vd MOV 3 UOnISog UMOP ST (91) EDVIAIYD W Jo (01) ALV 1d LOO oul 1Bt} 21ns axfeur “SIVNOS JOVH urtoped o, .

@SIDYAXE STHL H04 NMOA SYVI dOLS TOVINIVD THL

AIVLOY LON OQ) (QALVIOT SIJNILS ADS-NON THL TIAHM) (91) EDVIRIYIVO SYij0 HANL TY.INOZIMOH U v | 6
10 1997 9981d. (1) UVE dOLS ADVRRIVD i Jo dojs a8erires doy oy 01 (91) IDVRIAVD 9U) 3a0W ‘SHSIVY TV wioped oL «
a0y oy} s35e8u NId DNIIJS U [Hun
dn (97) FOVIIEVD 90 10 (01) LV 1d LOO 943 918101 U} FTANVH INIOALY 1d o puryaq (61) AVd SOV E 941 Jo 1°eq
341 U0 (ST) JOLS (TVd 943 390 Pue (11) WHOLLY 1d 39 Jo doy uo umop (61) QVd DV 94 19100 ‘SHSSTd DT wopred of, g
. £
LT dHLS
LT TN DIA
s z
{
\
JAINVH
NIOALY Td 9
S
N4
AL LA
O I £
s E— ——
I | )
Tl 5 A
s i
// / @, @ ¢ F
) /QWV _o L
G n 4 € «C N’




PARTS LIST
CARRIAGE
STOPS
KEY | PART # DESCRIPTION KEY| PART# DESCRIPTION
1 |6504908 BASE QTY 25 | 6270501 4 X 14” NON-SKID STRIP
2 | 6506808 PLATFORM SLEEVE ! 26 | 6405201 2” SQ.END CAP 8
3 | 6507408 PAD SUPPORT 1 27 | 6416601 1-1/2” X 3/4” PARAGLIDE 1
4 - 16507708 RIGHTHANDLE 2 28 | 6467001 2”7 SQ. COVER CAP 2
5 16507808 LEFT HANDLE 1 29 | 3102501 " 3/8” WASHER 24
6 |6505408 REAR UPRIGHT 1 30 | 3102601 3/8” LOCK WASHER 8
7 16505902 CARRIAGE STOP BAR 1 31 | 3102802 3/8” LOCK NUT 8
8 |6504108 LEFTRAIL 2 32 | 3102502 /27 WASHER 3z
9 16504208 RIGHT RAIL 1 33 | 3102801 1/2” LOCK NUT 14
10 | 6504402 FOOTPLATE 1 34 | 3102804 | 1/2” LOW HEIGHT LOCK NUT 8
11 | 6504702 PLATFORM 1 35 | 3102909 3/8 X 1” BOLT 2
12 | 6506602 PLATFORM ADJUSTMENT 1 36 | 3102933 3/8 X 2” BOLT 4
13 | 6507002 WEIGHT SUPPORT 1 37 | 3102904 3/8 X 3” BOLT 8
14 16521202 ADJ. WHEEL BRACKET 1 38 | 3102935 3/8 X 4-1/2” BOLT 2
15 |6534302 PAD STOP 2 39 | 3202101 1/2 X 1-1/4” BOLT 2
16 |{6501402 CARRIAGE 1 40 | 3102953 1/2 X 2-3/4” BOLT 2
17 | 6509201 SHOULDER PAD 1 41 | 3102918 1/2 X 3-1/4” BOLT 6
18 | 6666501 SEAT PAD 2 47 | 3102917 1/2X 4 BOLT
19 16667301 BACK PAD I 43 13102937 1/2 X 4-1/2” BOLT- 8
20 |6500501 3” DiA. WHEEL i 44 | 3102944 1/2 X 5" BOLT 2
21 16500601 27 DIA. WHEEL 4 45 | 3110002 1-1/4” ROLL PIN 2
27 13103103 1-1/4 X 57 GRIP 4 46 | 6020601 1/2” FLANGE BEARING 2
23 13103104 13X 5" GRIP 2 47 1 6466901 1/2” DIA. SPRING PIN 2
SURE-LOC 24 13116001 | 1-1/4” SQ. RUBBER BUMPER 2
BUSHING
FIGURE 16
STEP 16:

« The PLATFORM (11) can adjust into three positions: 35, 40, and 45 degtees

« The HIP SLED was designed with the SURE-LOC SYSTEM for ultimate safety. To activate the CARRIAGE STOP BARS (7)from
cither the LEG PRESS or HACK SQUAT position, begin by moving the CARRIAGE (16) up. Grasp the (HANDLES or BAR) on
the CARRIAGE STOP BARS (7) and (push or pull) up and rotate them out. Now the stops are out of the way to perform the
exercise.

« To stop the CARRIAGE (16) on one of the three carriage stops simply rotate the CARRIAGE STOP BARS (7) back up and allow
them to drop down into the SURE-LOC SYSTEM. : .

_ 12 , 12 _ 12 _ 12 _ 12 “ 12 “ ’ )
0 _ 1 _ 2 F 3 ~ 4 _ 5 — 6
— | | I I | T - 1

20




LT

NHHL chH,HHJEOU NOILLDANNOD THIL NALHOLL) "(¥€) SIOAN JID0T.LHOI
<T/1 oM (6€) SITOE F/1-1 X /1 0s81 BUIST €] TUNDLA UT UMOS B (91) HDVITAVD

(NUAL #/T 140 SLON TBL MOV
THMOT T/ 0#1 pue (7€) SYFHS VM
a3 03 (O1) EIV'1d LOOA 94} S[qUIassY  «

‘€1 JALS

N\

- )

Y . T
i \.\J\

&

/<

i ]
e

N, !
a7
7

-

N
230
A\

\

A\,

\ N\
AN\

t

)
\ N
-

Rk
Vs 17T
RS /7 semnnse
7/ 17 7 -
7 /\\\l\}JJI_JJJJJl_J\\
/ 7 JJJI]JJJJ&\
, \\TJJJJJJ.]JN/\ /
Z
A
by \\

€1 TANOIA

14

wj___________m.__,_v,_v_______—
_N:#N:_N:_Y

(ATATYA ALVLOY OL INANLSN LAY WHOALV 1d THL
ONIMOTTV LA AVId THL FAOWHTY OL HOOONT NOILDANNOD THL NILHEODLL) (€€) LNN MO0 /T Suo pue
(TH) 1104 ¥ X T/1 2uo Juisn y TYNOI Ui umoys se (11) IWJOALYId 341 01 (21) INFNLSNIAY INIOAIV I Ul 9[qUIsssy  «

(L) NId DNTYS o) 9se2[1 pue 9[0y Jueunsn(pe 1S1y 2y} 01 usop (71) INHALLSNIAY INIOLLV I 94 9pIs 31
ot (1) INENLSALAY NHOALY Td oY) Hasut pue (7) FAFATS INHOALV Td 9 U0 (L+) NId DNIUAS VIA .7/1 dUi soeq g «

(ATATIA ALYLIOY OL HATA IS NI 0A
LV Id THLONIMOTIV LIA AV1d THL IAOWTA OL HONONT NOILDEANNOD FHL NILHEDIL) (€€) LN ID0T
«C/1 9uo pue (z4) 1709 .+ X 7/1 2uo Suisn  UNOI Ul usoys se (1) SV 943 03 (7) FATTTS WHOLLV 1d 93 S[QUISSSY  »

v 4ALS

¥ TINOIA |

PRV ERE e S




\a‘l‘@g X 4-1/27
&

) pdu RN
AL LLLLLLL
rrreiieed
ALl eey
\\Nﬂﬁrrrvrvrrrrrrﬁ
y T O O O R
2 W T I T Y O T
=< S W I T T S B S
: O T
\hﬁﬁrrrrrrrrrrrﬁrrrrrrrrﬁ
\ﬁhrrrrrrrrrrrrrrrrrrVrrrr(
0 I T T R S g
N T R S
ﬁrﬁvrvrrrrrrrrrvrrrrrrrrh
B

\

T Y O G e
N N R e
Y T D G P
T T N N R
TN T Y
NN N T A I S e

I IR I IR

I

RN el
TN T U B g P
Y D T N mﬁl\_\ \ i M\\ 4
Ll | A
L OK\

\ &ﬂl r_\\\

R
et

FIGURE 12

STEP 12:
. Attach two 1-1/4” SQ. RUBBER BUMPERS (24) to the ends of the ANGLES of the FOOT PLATE (10) as shown in FIGURE 12.

. SECURELY assemble one 1/2” DIA. SPRING PIN (47) to the meZO PIN HOUSING on the FOOT PLATE (10) as shown in FIGURE 35
FIGURE 12. (1! IMPORTANT !!! TIGHTEN THE NUT OF THE SPRING PIN SECURELY) STEP 5:
. LOOSELY assemble the LEFT (8) and RIGHT RAILS (9), along with the SEAT PAD (18) to the BASE (1) as shown in FIGURE 5
w 12 _ Y, S _ 12 ~ 12 _ 12 # 1/2 - _ using two 3/8 X 4-1/2” BOLTS (38), two 3/8"LOCK QmeHmwm (30), and two 3/8” WASHERS (29). Temporarily assemble the
A__ | M | w | , | 2 _ 3 ‘ 4 _ 5. _ _ m RAILS to the REAR UPRIGHT (6) using two 1/2 X 4-1/2” BOLTS (43) to aid in the assembly of this step.
: . ; I 1 1 t 1 1 I

16 9




w0

I 01

_ o . , 1 - T 1 - 11 T I
(67) SUTHSVAL 8/ TMOF PUE (0€) SYAHSVA MIDOT .8/€ 107 “(L€) SITOH . X 8/€ MOy Susn _ 9 _ * v , € ~ [4 _ ! _ 0
[T TANOTA UI UAMOYS SE (91) IDVIAAVO U} U0 (£) SIMOIdNS AV 34 0} (L 1) SAvd JHAINOHS 0 J[quissse XTHTANDES . * ut _ ut _ A o | @ | ur |

: ‘ . ‘9 TINOTA UL umoys se (91) FOVITAVD 34 03 ($7) dTILS dS NON «F1 X 900 Yoeny .
(£9) SLON DOT /1 041 pue (7€) SYTHSVM 7/T 103 ‘(1) SITOd

<IT-€ X 7/1 0m3 SUIST [T TUNOLL UI UAOYS S (9T) OVREIVD 51 01 (€) SINOJdNS AV 0M} 31 J[quiasse FTAAAIES + ‘(€) SLAN JO0T LHOTEH MO'T /1 100J pue “(z¢) SYFHSVAM .7/T W51 (€¥) SITOE «Z/1-P

5 7/1 N0y SuIsn 9 TIND L Ul umoys se (91) IDVIIIVD Ui Jo spis 9 01 (07) STIHHM VIQ £ M0F Sjquissse ATTANDFS -«

1 TINOLA Ul usoys se (€) T40ddNS Avd YorR JO SPUa U} 07Ul (97) SAVD AN 'OS «T 0M1 ST 0 DL T UAOTS SE (91) HD VRV 31 JO PUS 1922 511 ORI (97) $VD) ANE DS g TOF HesT] =
T dALS 29 JALS

T ANOBH : 9 HIANSIA

E9). /Tt X UT

RARD: QU

@\ 17 .
£ X 8/¢
& @




PN
7 \/ \
N
)
&l v\ -
(3)1/2 X 4-1/2° B
Yl
LOW HEIGHT @\/\ ~
P
A~ \\
ey P
e \.
e 7N
=
L
@ A
L0 e
b - /. \ > @/
e )\
\
g P - // / .
at o \ -
\ \ o \_ NQ\ - / / \ > ~ \v
.//// ~ A ~ @/ / e ﬁ@\ -
N ) 7 ~a) ;
///A,.W y\ / ,/ \ \ 158 N [N N & .
A \ /Z PTE \ Ve Y
\ Voo / R ) o { & ,\ PN
BRACKETS P\ s ] 2 U P
\.,.),. iy \ e ﬂ /\/ \ ~ e \_ @
\ NN ) A P
e e - Y 7 &
5\ - o L ML/ T e
s - % f y - ~ - /U -
w\.\ . ) = |~ R N
mM@\/ . \\ - /J_ M»cv/// - =~
Y = T TN S e
- /L_\M \\ Q_ \/ e 6 e
7 A o
O 7 %/\AA/ ) \q
P N AN ~ h\ @
\\\v,\ P / \J/ / ~L \‘
o \ ) /a
(/o) /@ | \% me\ﬁ/
~ A N P g
~— S~ ,//W/,
~. ,va
/@3 X 2
FIGURE 7
FIGURE 10 : STEP 7: |
. . SECURELY assemble two 2” DIA. WHEELS (21) to the BRACKETS on the left side of the CARRIAGE (16) as shown in
STEP 10: , S FIGURE 7 using two 3/8 X 2” BOLTS (36), four 3/8” WASHERS (29), and two 3/8” LOCK NUTS (31).
. SECURELY assemble the WEIGHT SUPPORT (13) to the CARRIAGE (16) as shown in FIGURE 10 using two 1 /2 X 4-1/2” . Assemble the two ADJ. WHEEL BRACKETS (14) to the nmE side of the CARRIAGE (16) as shown in FIGURE 7 using two 1/2
" BOLTS (43), two 1/2 X 3-1/4” BOLTS (41), eight 1/2” WASHERS (32), and four 1/2” LOCK NUTS (33).. X 2-3/4” BOLTS (40), two 1/2” WASHERS (32), and two 1/2” LOW HEIGHT LOCK NUTS (34). (NOTE: TIGHTEN BRACK-
: ETS SECURELY TO THE CARRIAGE, THEN BACK NUT OFF 12 TURN TOALLOWFORADJUSTMENT IN A
. LATTER STEP). o .
aT 17 . h 7 _N 12 w 12 _ 12 #m 1z m_ . SECURELY assemble two 2” DIA. WHEELS (21) to the ADJ. WHEEL BRACKETS (14) on the right side of the CARRIAGE
L ﬂ Ll * L1 _ 1 _ | “_, _ _ (1 .1 L P (16) as shown in FIGURE 7 using two 3/8 X 2” BOLTS (36), four 3/8” WASHERS (29), and two 3/8” LOCK NUTS (31).
11




€I

MAIA FOVIIIVD SSYTATY PuR 6 TINDIL 39S "HONoouuod 1joq uaydn X7dNDEs (6) TIvd
LHODA o3 1081109 (7). STHEHM VI 2 30 [Hun 100 (41) SIEYOVEL THIHM [aV 2w sulpy (6 2 8) STIVY Sy} opisut
oqqrssod se 1391 941 01 1B SB (91) HOVIRRIVL Yl SuIpifs 4q 1reis “(91) OVRIIVD 91 JO TUSUIdAOW 9PIS 01 9IS oyl Isn(pe 0, »

(FTISSOd SV UVA SV NI STIVH THL FAOW ONINILHDIL
THOAAD iii INVLIMOIIAL i) 'S JALS Wox (81) QVd IVHS U SuIp[oy (8¢) SITOH /1~ X 8/¢ 0M1 0 usiydn XTHINDAES -

(ITAISSOd SV IVH SV NI STIVY THL TAON
ONINZLHOLL THOATL iii INVLIOIAL iii) (€€) STANMDOT .7/T 081 pue (7€) SYTHSVM /T MO (€4) SITOE U/T-v X
7/1 om1 o1 Suisn 6 TAINOT U umoys Se (9) THOMA) YV 941 03 STIVY (6) THOR Pue () 1A= 9y) S[quiasseal X THINDAS -

‘6 JALS

(4}

1 _ | T _ ] | | _ I | _ 1 ] _ |
9 S ¥ € T
_ /3! ; UL h 748 _ UL ~ Ut

QT_

0

|

'8 TANDLA 20§ "SIV U YESUISpUn SIOLS ALHIVS 941 U0 1531 03 (91) FOVIAIVO
oY) MO[[Y WIS USSMIq UE (91) XTENESSY HOVRRIVO 943 1esut 0} y5noua 1no STV (6) LHOTY PUe (8) LT oW Suimg .

'S JALS Wox (1) SITOL /1-¥ X /1 Arerodura) om] o) ss0wsy

‘8 JALS

ATHdIWHESSY 404
MIIA HSTIA T

DT X U E——

6 d1DIA

\ N dOIs
N\ AZLIVS —

; ]

8 D14




